90519
7748

Final Report
UMTRI 97-48

WASTE WATER TREATMENT
TECHNOLOGY SURVEY

Submitted to: :
National Steel and Shipbuilding Co.
Harbor Drive and 28th St.
San Diego, CA 92138

January 15, 1998

4 by:

Bath Iron Works
700 .Washington Street

Bath, ME 04530

and

The University of Michigan
Transportation Research Institute
Marine Systems Division
2901 Baxter Road
Ann Arbor, MI 48109-2150

Principal Investigators:

Albert W. Horsmon, Jr.
Scott B. Clapham
The University of Michigan







033767

Technical Report Documentation Page

1. Report No. 2. Government Accession No. 3. Recipient's Catalog No.

4, Title and Subtitle

Waste Water Treatment Technology Survey

5. Report Date
January 15, 1998
[...]
(800) 475-3603 TEL. (757) 466—8442 FAX
= == "NONE ! - " PM [a
JaExrr ENviRONMENTAL INC. UNIVERSITY o /e/e a‘%""&. wmi
e ENVIRONMENTAL SERVICES OF TRAILER MOUNTED 7-2-083
' ~ N 400 GPM DAT SYSTEM F 1
pe—— a_ HGAI . FLCW




———— ;
555577
TECHNOLOGIES, INC.
The Art & Science Of Wastewater Treatment

REFERENCE:
SKID MOUNTED, SELF CONTAINED OILY & METALS WASTEWATER TREATMENT SYSTEM - 100 GPM

DATE:
Tuesday, August 05, 1997

To:

Mr. Al Horsmon

University of Michigan Transportation Research Institute
2901 Baxter Rd.

Ann Arbor, MI 48109-2150

Tel: 313-764-5308 Fax: 313-936-1081

Dear Al,

Thank you for considering Hydro-Flo Technologies. Thought you would like a copy of our proposal that led to the building of
the system that we supplied to the Navy at Puget Sound Naval Shipyard. This is a highly successful application of a totally self
contained, fully portable package treatment system. The Navy contract included startup, proveout, and operator training.

I am pleased to propose the following equipment:
(1) Model OILY WASTEWATER TREATMENT SYSTEM WITH METALS REMOVAL AND SLUDGE DEWATERING

SYSTEM CONFIGURATION DETAILS
e 100 GPM continuous and fully automatic process capability with system process monitoring.

e 100 GPM influent pump, heavy duty air operated diaphragm with
filter, regulator, control solenoid, and lubricator.

¢ 100 GPM effluent pump. Stainless steel centrifugal pump with
TEFC motor.

o Fully contained specially constructed triple skid system with
secondary containment drip trays and drainage/sump system with
portable influent suction hose for skid draining , integral sumps (3)
for collection of skid drippings. Also included are strategically
placed operator safety steps to prevent operators from stepping on
system components, wiring, and plumbing. The skid systems will
have properly balanced lifting lug systems included with a single
lifting spreader bar assembly.

e High capacity duplex strainer system with stainless steel easy clean
strainer screens.

o Effluent flow monitor with magnetic type flow sensor designed for wastewater applications,

e A 100 GPM Oil/Water Separator designed according to American Petroleum Institute Publication 421 “Design of Oil/Water
Separators”. The Oil/Water Separator has automatic oil skimming and 59 gallon oil storage with oil level sensing and
indication. This Oil/Water Separator contains 1512 square feet of coalescing surface area. Liquid level gauge with high level
alarm.

205 E. Kehoe Blvd., Suite 2, Carol Stream, IL. 60188, PHONE: (630) 462-7550 FAX:(630) 462-7728




HYDRO-FLO TECHNOLOGIES, INC.

e An automatic oil pump out system consisting of automatic oil level sensors installed in the oil/water separator oil reservoir. a 5
gpm bronze rotary gear oil pump with TEFC motor.

e A 100 GPM - 400 square foot inclined plate combination clarifier/flash/floc/pH adjusting system with integral chemical feed
pumps and bearing supported gear driven 450 RPM mixers. The clarifier has a ribbon flight sludge auger for efficient and

complete sludge evacuation. Liquid level gauge with high level alarm.

o Cationic polymer day tank with 30 gallon capacity, cone bottom, out of polymer low level sensor and automatic system
shutdown.

e A 15 cubic foot filter press with, semi automatic closure, automatic pump/feed controller, air blowdown manifold, and filter cake
dumpsters (2).

¢ A 1500 gallon sludge conditioning system including a sludge storage and mixing tank with high energy mixer, dry sludge
variable output conditioner volumetric feeder, and automatic sludge filter press feed system.
o A startup supply of D.E. sludge conditioning material (enough to treat approximately 320,000 gallons of wastewater ).

o A startup supply of industrial wastewater treatment polymer chemicals, Anionic and Cationic polymers, (enough to treat
approximately 320,000 gallons of wastewater ).

o A system washdown hose (50°) with shutoff nozzle and hose storage rack.
e 4 -1500 watt quartz halogen flood lights strategically placed for proper system illumination during night operations.

¢ Central control system NEMA 4X cabinet containing the 460 VAC to 110 VAC power transformer, the pH monitor/controller,
the entire system component indication lights, pump controls, system function switches, alarm indications, flow meter readout,
conductivity meter readout. All system indicators and controls are arranged in a flow diagram fashion to facilitate safe and easy
understanding of system functions and indications. The controller shall be provided with lockout/tagout provisions, and safety
power interlocks for service personnel safety.

Thank you again for considering Hydro-Flo Technologies. We look forward to the opportunity to provide you with the best wastewater
treatment components and systems available. Please call if you have any questions, or would like to discuss other options or configurations.

Sincerely yours,

(arey Ruefft

Sales Manager

205 E. Kehoe Blvd., Suite 2, Carol Stream, IL. 60188, PHONE: (630) 462-7550 FAX:(630) 462-7728



TECHNOLOGIES, INC.

The Art & Science Of Wastewater Treatment

PROBLEM

SOLUTION

CASE STUDY
Qily Wastewater With Dissolved Metals

Shipyard application

CATEGORY (metals, oils, industrial, shipyard application)

Oily wastewater with dissolved metals in a naval shipyard. This industrial application involved the treatment
of barges of wastewater that are generated in the bilges of naval ships in port undergoing repairs..
GENERATION PROCESS (ship repair and refitting) A wastewater barge is parked alongside the ship and the bilge
water pumps are redirected to pump whatever bilge water is created into the barge. Repairs and other
normal port operations are conducted that include machinery overhaul where oily sludges, diesel fuel, jet
fuel, and dissolved metals are known to be present. Occasionally other exotic contaminants are introduced
such as chromate metal preservatives, solvents, and fugitive pollutants of unknown origin. When the
wastewater barge is full it is moved to a pier where it is pumped into shore side holding tanks of 15,000
gallons or more and await treatment.

FLOW RATE As the barges full of wastewater are transferred to a holding tank the need to treat as it comes
directly from the ship is eliminated. The flow rate for this project was 100 GPM. There were three other
treatment systems already on site that are designed for 50 GPM each but are typically operated at between
30-50 GPM. The wastewater is treated by a dedicated system operator on 8 hour shifts for 48,000 gallons
per shift. Typically one shift per day is adequate but occasionally two shifts a day are required to keep ahead
of wastewater production depending on how many ships are in port at the time. ’
TREATMENT GOAL (discharge to sewer). The treated wastewater is discharged to sanitary sewer under federal
categorical pretreatment guidelines. This guideline was modified by local POTW authority to establish the
following discharge criteria:

Oil & Grease <15mg/L
Copper <0.05 mg/L
Cadmium <0.05 mg/L
Lead <0.1 mg/L

Zinc <0.1 mg/L

Nickel <0.1 mg/L
Chromium <0.1 mg/L
Silver <0.1 mg/L

METHOD (phase separation, sedimentation,
sludge dewatering management) Free and
dispersed oil needed to be recovered with
an oil/water separator for possible
recycling and to prevent gross oil from
entering the downstream treatment
system. Dissolved metal ions are
precipitated as metal hydroxides and then destabilized and coagulated using a high charge cationic polymer.
The resulting “pin floc™ with a high percentage of metal precipitates and suspended solids is then flocculated
using a high molecular weight long chain anionic polymer that gathers the pin floc into sizable, stable sludge
particles with sufficient mass to settle properly in a lamella plate clarifier. The resulting sludge that contains
metals and oily substance is drawn off the clarifier and conditioned with a high porosity filter aid material in
preparation for dewatering. The conditioned sludge is then pumped into a filter press where it is dewatered
to create a sludge cake of sufficient dryness to permit disposal in a landfill.

205 E. Kehoe Blvd., Suite 2, Carol Stream, IL 60188, PHONE: (630) 462-7550 FAX:(630) 462-7728



HYDRO-FLO TECHNOLOGIES, INC.

CHEMISTRY (pH, flocculation). pH is first measured and adjusted to 8.5 using caustic soda to create metal
precipitates. If needed at this point the operator can elect to add a carbamate polymer that specializes in
organometalic metals precipitation. This optional carbamate polymer is designed to precipitate chelated and
otherwise complexed metals from the wastestream. A cationic polymer is then added to destabilize the
molecular structure and allow “pin floc™ to form and coagulate which will readily agglomerate and increase
mass. The last chemical step in this process is a long chain anionic polymer designed to flocculate the
precipitates and “pin flocs” into a large mass suitable for rapid settling in the non-hindered settling zone of a
lamella clarifier. The resulting sludge having metals, TSS, and being oily in nature due to the presence of
emulsified oils is conditioned with a filter aid material such as diatomaceous earth prior to dewatering in a
filter press. This ensures proper cake formation and proper dryness of the finished cake material.
EQUIPMENT (oil/water separator, clarifier, filterpress) The entire system was required to be skid mounted with
3" high full perimeter spill containment combing and the unit must be self contained except for the utilities,
electricity, air and fresh water). There were size constraints limiting length, width, and height. The entire
system could be no more than 11’ high x 20’ wide x 35' long. In addition, there were stringent crane lifting
requirements and a 5:1 safety factor for the lifting padeye system.

We designed a three skid system with all interconnecting plumbing made from flexible hoses and quick
couplers and interconnecting wiring was achieved using multi-wire NEMA 4 quick connectors. The self
contained skid(s), interconnecting plumbing, and wiring system made site setup and initial system startup
very quick and easy. The entire system is easily set up by two people in less than two hours (not including
lifting and trucking staff). The system consisted of the following major components:

1.) Hydro-Flo Technologies TotalSep oil/water separator model TS036-F21, with integral sludge
hopper chamber, fiberglass construction with PVC DynaPak coalescing media and automatic adjustable
oil skimmer.

2.) Hydro-Flo Technologies CIPC-440 Combination Flash/Floc/Inclined Plate Clarifier with an
optional “Metal Trapper” flash chamber added for carbamate polymer addition. The carbamate polymer -
system is designed to remove complexed and chelated metals. The CIPC-440 has 440 square feet of
settling surface area made of ultra smooth 60 degree inclined FRP corrugated plates. The CIPC-440 also
included an optional integral fully automatic microprocessor based pH controller for caustic addition on
demand. The sludge settling chamber includes the standard stainless steel, sludge bottom auger with
converging flights to draw settled sludge to the outlet nozzle and prevent compacted sludge buildup.

3.) A JWI Filter Press, A 15 cubic foot 800mm plate and frame unit with 2000 gallon sludge feed
conditioning tank that included an automatic variable output volumetric feeder for addition of dry filter aid
material (DE). Also included were the sludge filter cake forkliftable dumpsters for easy dry cake
handling, sludge feed slurry pump, filtrate discharge pump and filtrate transfer tank.

4.) General Componentry. In addition to the major components listed above there was also an
influent pump; an effluent pump; an 80 gallon anionic polymer day tank with mixer; a bank of adjustable
chemical feed pumps; low chemical sensing system; an effluent pump; a highly automated and easy to
operate central system control package; OSHA safety lockout tagout system and system interlocks
including loss of power, and high water level sensing in several locations. The entire system was
designed and built with operator safety, and simplicity in mind. Typical “maintenance required”
components were thoughtfully located and installed to provide easy access. Placarding indicating safety
concerns such as voltage, pressure, corrosiveness and operating danger and tripping hazards were
properly installed. Operator access areas were provided with non-skid decking plates or coatings to
ensure safety.

205 E. Kehoe Blvd., Suite 2, Carol Stream, IL. 60188, PHONE: (630) 462-7550 FAX:(630) 462-7728



HYDRO-FLO TECHNOLOGIES, INC.

AUTOMATION LEVEL (fully automated operation). The entire system is operable by a single person. As there
are actually two systems in one, wastewater treatment and sludge handling, there was a need for a high level
of functional automation. Systems are monitored for status, tank levels are monitored to prevent spillage,
chemicals are monitored for adequate supply, and pumps are cycling in automatic mode. This level of logic
manipulation required the use of a PLC (Programmable logic controlier). By using a PLC we are able to
reduce the overall cost of the controls package by reducing the number of relays needed, by reducing the
size of the main control cabinet, and by simplifying the building of the control circuit. The added advantage
of using a PLC is the ease in which modification of the logic of the program can occur to accommodate
changes in functional operation. Slight modifications of the PLC program were done during initial startup to
accommodate unforeseen site conditions. The loss of air power safety interlock, and effluent valve operation
were easily changed, changes that would have been quite difficult with ordinary electromechanical relay
design. The entire controls package was designed, built, and programmed by Hydro-Flo Technologies
engineering and technical staff.

The main control panel was supplied with the following operator interface features;

a.) A large laminated “process diagram” that included status indicator lights on all major system components
and a color coded system plumbing diagram.

b.) Atwo line %" x 20 character LED display for system fault annunciation.

c.) pH, effluent flow rate and totalizer, and effluent conductivity meters with digital readouts.

d.) Audible alarm horn.

e.) All major component function switches with manual overide.

INVOLVEMENT

DESIGN Hydro-Flo Technologies has extensive engineering and production capabilities with design,
fabrication, and final integration performed in our facility in Carol Stream IL., a suburb of Chicago. Our
expert engineering staff works with state of the art AutoCAD 13 in a true 3D platform producing superb
arrangement and fabrication drawings. Our electrical and structural engineers complete the package for
highly professional results.

SPECIFICATIONS The customer specifications submitted were almost entirely performance based with no bias
for methodology. There were basic specifications for certain mechanical requirements many of which were
addressed above. The methodology, arrangements, sizing, and component selections were left to the
supplier (Hydro-Flo Technologies).

INSTALLATION As the system was supplied as a skid mounted self contained package the installation
consisted of lifting the three skids from the truck, placing them in appropriate orientation, hooking up the
interconnecting plumbing and wiring and making utility connections (electricity, air, water, effluent and
influent). The client supplied the lifting, and utilities work, and Hydro-Flo Technologies performed the skid
interconnecting work. The entire system was ready to operate for the first time in less than 4 hours.
STARTUP & TRAINING Hydro-Flo Technologies was contracted to provide initial startup, calibration, and
training. Performance verification was completed during startup with chemical analysis being performed with